

From AAPC-CPC Valid Exam Preparation to American Academy of Professional Coders: Certified Professional Coder, Easest Way to Pass

American Academy of Professional Coders
AAPC

AAPC Certified Professional Coder (CPC®)
AAPC CPC Medical Coding + Medical Billing Training
AAPC CPC Certification Exam

Course Title and Number: AAPC CPC Certification Exams
Exam Title: Midterm, Finals, Certification and Assessment
Exam Date: Exam 2025- 2026
Instructor: [Insert Instructor's Name]
Student Name: [Insert Student's Name]
Student ID: [Insert Student ID]

Examination
Time: - ____ Hours: ____ Minutes

Instructions:

1. Read each question carefully and Answer All Questions
2. Use the provided answer sheet to mark your responses.
3. Please Ensure all you answer each question below and click Submit when you have completed the Exam.
4. This test has a time limit, The test will save and submit automatically when the time expires
5. This is Exam which will assess your knowledge on the course Learning Resources.

Good Luck.....!

Are you **Struggling** with **University Exams** or **Job Certification Assessments??** I Got You Covered .!!!
I Specialize in **Taking** the **Exam On your Behalf**.
Get **Professional Exam Assistance** with **100% Pass Guaranteed**. **GET STARTED HERE CLICK LINK BELOW**
<https://yourassignmenthandlers.ck.page/92498b9b86>

What's more, part of that PracticeDump AAPC-CPC dumps now are free: <https://drive.google.com/open?id=1ZEakCgaogbfZ6UefFqCQ84qAfHDpt-By>

PracticeDump provide you with the most authoritative and the fullest Medical Tests AAPC-CPC Exam Dumps, thus the hit rate is very high. All questions that may appear in the exam are included in our exam dumps. With the changes of exam outline, we also update our exam dumps at any time. PracticeDump pdf real questions and answers can prevent you from wasting lots of time and efforts on preparing for the exam and can help you sail through you exam with ease and high efficiency. But even you fail the exam, we assure we will give you FULL REFUND. Opportunities always for those who are well prepared and we wish you not to miss the good opportunities.

Although we have carried out the AAPC-CPC exam questions for customers, it does not mean that we will stop perfecting our study materials. Our experts are still testing new functions for the AAPC-CPC study materials. Even if you have purchased our study materials, you still can enjoy our updated AAPC-CPC Practice Engine. We will soon upload our new version of our AAPC-CPC guide braindumps into our official websites.

>> AAPC-CPC Valid Exam Preparation <<

AAPC-CPC Valid Test Vce Free - Exams AAPC-CPC Torrent

PracticeDump offers accurate and reliable study materials to help you prepare for the Medical Tests AAPC-CPC Exam. They have prepared the best Medical Tests AAPC-CPC Exam Questions that provide authentic and reliable material. With PracticeDump, many candidates have succeeded in passing the Medical Tests AAPC-CPC Exam.

Medical Tests American Academy of Professional Coders: Certified Professional Coder Sample Questions (Q138-Q143):

NEW QUESTION # 138

Which type of anesthesia is NOT separately reportable?

- A. Spinal anesthesia
- B. Monitored anesthesia care
- **C. Metacarpal blocks**
- D. Regional anesthesia

Answer: C

Explanation:

CPT surgery guidelines uphold that local infiltration, metacarpal/metatarsal/digital block, or topical anesthesia is always included in the surgical package. Under monitored anesthesia care (MAC), a patient is sedated but typically still aware, and the presence of qualified anesthesia personnel is required. Spinal and regional anesthesia is used for a variety of different procedures and is also separately reportable.

NEW QUESTION # 139

Code the following note:

A 43 -year-old new female patient with a history of type I diabetes was referred to my office by Dr. White, her primary care physician. Patient complains of blurred vision that began 2 weeks ago, however, reports compliance to a strict, healthy diet and to prescribed 10 mg of dexamethasone every day for 1 month. Given that the only change appears to be the dexamethasone, I suspect the blurred vision is an adverse reaction and will decrease the dosage to 5 mg per day. Patient will follow up with me in 1 week if symptoms persist.

Total time spent on today's encounter is 30 minutes.

- **A. 99204, HS3.8, EIO.9**
- B. 99203, H53.8, EIO.69
- C. 99244, H53.8, T38.OX5A, EIO.9
- D. 99243, H53.8 EIO.39

Answer: A

Explanation:

When choosing between an outpatient evaluation and management code or a consultation service code, bear in mind the following four elements: request, reason, report, and intent. Although the first three elements are documented and support a consultation service, the endocrinologist is assuming immediate care of the patient's condition. In this case, the visit is not a consultation but a new transfer of care, which is encompassed by CPT codes 99202-99205. For this visit, coding based on medical decision-making as opposed to the total time spent on the encounter that day would be more advantageous. This is because coding based on time would lead a coder to report CPT code

99203 or a low level of medical decision making, whereas the medical decision-making is actually moderate, represented by CPT code 99204.

The documentation reflects that the blurry vision is most likely due to the dexamethasone:

therefore, a causal relationship is not assumed between the two conditions and should not be coded as such. Because an adverse reaction is suspected and not confirmed, it should not be coded. This general rule does not apply to inpatient encounters.

NEW QUESTION # 140

A physician performs an esophagogastroduodenoscopy on a patient who has GERD. A single tissue sample is obtained from the upper gastrointestinal tract using biopsy forceps. A reflux test was also done and a bravo capsule temporarily attached to the esophageal wall to monitor pH levels. What procedures should the physician report?

- A. 43235, 91035
- **B. 43239, 91035**
- C. 43239, 91034
- D. 43235, 91034

Answer: B

Explanation:

To report an esophagogastroduodenoscopy, see CPT code range 43233-43259. In this scenario, the procedure is not considered diagnostic (43235) because the physician is stating the patient has GERD. Additionally, the tissue sample was obtained by means of biopsy forceps and not by brushing or washing. The secondary procedure is a reflux test and an esophageal pH test by means of a bravo capsule, which evaluates the level of acid refluxing into the esophagus. Although CPT 91035 doesn't specifically state a capsule in the description of the code, it would fall under a "mucosal attached" placement. A nasal catheter was not used, so reporting CPT 91034 would be incorrect.

NEW QUESTION # 141

An orthopedic surgeon performs a meniscectomy for a right radial tear using an arthroscope. During the procedure, the surgeon removes a piece of the damaged meniscus from the lateral compartment of the knee and shaves the articular cartilage of the same compartment. A separate incision was made to remove a 6 mm loose body in the medial compartment. The surgery was completed without any complications. What procedure and diagnosis code(s) should be reported?

- A. 29881, 29874-51, S83.203A
- B. 29882, 29877-51, 29874-51, S83.203A
- C. 29887, 29874-59, S83.281A
- **D. 29881, 29874-59, S83.281A**

Answer: D

Explanation:

The procedures performed on this encounter were the meniscectomy (removal of damaged meniscus from the lateral compartment) with a chondroplasty (shaving of articular cartilage, 29881) and loose body removal by means of an arthroscopy (29874). Because the removal of loose bodies is considered inclusive to the primary procedure, modifier 59 is appended as opposed to modifier 51 to indicate that it was a distinct procedural service due to the separate incision.

Answers A and D can be eliminated based on the diagnosis chosen. S83.203A indicates the location of meniscus is unspecified; however, the surgeon removed the damaged meniscus from the lateral compartment, leading the biller to S83.281A.

NEW QUESTION # 142

If a cardiologist bills an electrocardiogram (93010) in the emergency department and then follows up with the patient a week later for arteriosclerosis, he should bill an established patient E/M.

- **A. False**
- B. True

Answer: A

Explanation:

The statement is false. According to CPT, a new patient is one who has "not received professional services from the physician." In lieu of this, because the cardiologist only interpreted an electrocardiogram and did not actually provide care to the patient, a new patient E/M service should be billed.

NEW QUESTION # 143

.....

When you first contacted us with AAPC-CPC quiz torrent, you may be confused about our AAPC-CPC exam question and would like to learn more about our products to confirm our claims. We have a trial version for you to experience. If you choose to purchase our AAPC-CPC quiz torrent, you will have the right to get the update system and the update system is free of charge. We do not charge any additional fees. Once our AAPC-CPC Learning Materials are updated, we will automatically send you the latest

2026 Latest PracticeDump AAPC-CPC PDF Dumps and AAPC-CPC Exam Engine Free Share: <https://drive.google.com/open?id=1ZEakCgaogbfZ6UeffqCQ84qAfHDPt-By>